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Specification Type M
Product Name | Urban Filter Mask
Trademark Airinum AB
Trust Unit Airinum AB Tel —

Guangzhou  Harley = Commodity b
Manufacturer o Sample Grade KNO95
Company Limited

Sample Sample Receiving
) 70 pcs 2022-04-22
Quantity Date
Test Category | Entrusted Test Serial Number —
Samples . .
.. Meet the testing requirements Test Date 2022-04-24 ~ 2022-04-29
Conditions

Document and ; . 4 . . . .
GB 2626-2019  Respirator Protection Products Self-breath Particles Filtration Respirator
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1) Structural damage shall not oocur
easily, and the design, composition
and installation of components shall
not pose any danger to users;
2) The headband shall be elastic or
adjustable, easy to wear and remove,
and the face mask shall be firmly
fixed on the face, and no obvious
compression or tendemess shall
appear during wearing, The
headband of replaceable facepiece
and full facepiece shall be
replaceable; 1) It is not easy to cause structural
3) Ifmasksofthe same sizeand style damage, and the design,
are wom in different ways, they composition and installation of
should be tested for different components do not pose any
m danger to users
4 ﬂlevswlﬁeldshaﬂdmtbe 2) The headband is designed as
significantly affected elastic material, adjustable,
5) During wearing, the lens of the full easy to wear and remove, and
facepiece should - notbe foggedor can firmly fix the mask on the
The basic otherwise affect the vision. face without obvious
6) The respirator with replaceable filter compression or tenderness
1 requirements — elements, inhalation valve, during wearing; Qualified
(structure ) WWNWMI 3) The field of vision is not
be designed to be easity replaced, significantly affected;
and the wearer can check the air 4) The front of the exhalation
tightness of the mask and face at any valve is provided with a
time and conveniently, and check the protective device.
air tightness of wearing; ) 5) The structure of the disposable
7) The breathing hose shall not restrict facepiece can ensure the close
the head movement or the contact with the face, and it
movement of the wearer, shall not will not be deformed in normal
affect the tightness of the mask, and use.
shall not restrict or block the airflow;
8) Protection shall be provided on the front
of the exhalation valve. The
may beaspecially designed partor
play a protective role with the help of
other parts on the mask:
9) Thestructure of the disposable
facepiece should be able to ensure
the close fit with the face, and should
not be deformed in nomal use;
10) Parts of replaceable facepiece (filter

elements) should be cleanable;
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Judgment
The surface of the sample shall
be free from damage,
deformation and other obvious The surface of the sample is free
defects. The material and from damage, deformation and
structure of the components other obvious defects. The material
shall be able to withstand and structure of the components can
A normal service conditions and withstand normal service conditions
ppearance g g : S gz [
2 ] . —— | possible temperature, humidity | and possible temperature, humidity | Qualified
mspecton and mechanical impact. After and mechanical impact.
temperature and humidity After temperature and humidity
pretreatment and mechanical pretreatment and mechanical
strength pretreatment according | strength pretreatment, the parts did
to the method of 6.2, the parts not fall off, damage or deform.
should not fall off, be damaged
or be deformed.
Sample No MV
#
Unpretr- ! 181.3
Total
inspi-ra | cated 2" | 176.4
tory
) resis-ta y 173.2
disposable facepiece iie pretr(;eat
3 Breath Resistance Pa inhalation resistance : <250 3 6" 169.9 | Qualified
exhalation resistance:< 150 "
3 86.6
Unpretr-
T eated
exhal-a 4" | 90.0
tion
resis-ta 7* 81.4
pretr-eat
nce ed
8 | 823
Unpretreated
1#  Each headband, buckle and
Each headband, buckle and other adjusting parts of themask did
other adjusting parts of the mask nolt) slip gr brlegl;l aﬁfer be_ingf ”
. subjected to of tension for 10s. :
4 Headband — | should not slip or break when After pretreatment: Qualified
subjected to a 10N tension for 5# Each headband, buckle and
10s. other adjusting parts of the mask
did not slip or break after being
subjected to 10N tension for 10s.
Carbon dioxide :
CO, vol fract hould b
5 content of the = e ——— soou e no 0.4% Qualified
inhalation air greater than 1%.
lower field of vision=35° 61°
6 Field of vision Qualified
binocular field of vision=65% 72%
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Sample No MV
9" 99.3
10* 98.8
n* 99.2
12* 98.9
13* 99.5
14" 99.4
15* 98.9
Unpr .
etreat | 16" 99.4
d
“ 117 99.3
Filter effici 1%
' esheenioll T KN9S: >95.0 18" 99.2 Qualified
(NaCl particulate matter) -
19 99.4
20" 99.2
21" 99.3
22" 99.0
23" 99.3
Temp 24” 98.6
eratur 25" 99.1
e and
humi | 26 99.0
dity "
west 127 98.9
ment | 2g* 99.0
According to the method of E.xpe
6.16, under the condition of rime | E2 E3 E9 | El12
simulated use, the subjects nter
P t' I - . . .
8 ractica ____ | provide subjective evalugnon A 3 3 3 3 Qualified
performance / score for the performance that is
difficult to evaluate by other
detection methods, such as those B 3 3 3 3
specified in 5.1b) and 5.11
Unpretreated
The parts exposed to the flame LU SATHG SN 6 s Spabinen
should not burn after being exposed to the flame did not burn
9 Flammability —— | removed from the flame; if they - o remove'd O R Qualified
‘ After pretreatment:
do, the renewal time should not g
S R 3#, 4#The parts of the specimen
’ exposed to the flame did not burn
after being removed from the flame.
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. . . Individual
Serial Test Items Unit Requirement Results Jud ;
udgmen
TIL,
No. Head Head
satic | (side/ /gv Tk | satic | Mean
side)
Based on Til of each n)
getion (i. . 10 persons 3141 40 [ 49 | 58 | 50 | 3.6 | 47
and 5 actions) , TIL of | %
at least 46 actions in | g5 | 32% | 43 | 49 | 56 | 56 | 3.5 | 48
50 actions
Ab | 33#
KNOS <11 - 4.1 49 | 50 | 43 | 3.6 | 44
#
10 Leakage/% | —— 34 86 | 123 | 13.1 1127 | 83 | 11.0 Qualified
Total Inward Ledkage 35#| 48 | 53 | 63 | 57 | 44 | 53
for at least 8 out of 10 364 | 70 | 76 | 81 | 75 | 65 | 7.3
subjects when
evaluated on a total f}ﬁ\ 37# 3.9 4.4 4.5 4.0 3.7 4.1
Pt bisis b 38# | 51| 53| 56| 55| 45|52
KN9S5 <8 |
39%% | 54 | 56 | 62 | 59 | 46 | 5.5
40# | 54 | 55 | 62 | 6.0 | 50 | 5.6

47 out of the 50 individual exercise results < 11
9 individual wearer arithmetic means< 8

#IE

The subjective evaluation of practical performance adopts 5-point scoring method; 5 points indicate that they have
the best feeling for an evaluation project, 3 points indicate moderate feeling, and 1 point indicates unacceptable

feeling

E2: Rapid Walking Test  E3:

E12: Filling Test

Flexion and extension walking test

Pipeline experiment

Test sample picture
: " HRE

The following blank
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